
Caribbean 
Regional Fund 
for 
Wastewater 
Management 

Assessment of 
Wastewater Management

 Technologies in the 
Wider Caribbean Region
Regional Sectoral Overview of Wastewater

Management in the  Wider Carubbean Region
CECEP Techinical Report 63 



 1 

 

  

Regional Sectoral 

Overview of Wastewater 

Management in the 

Wider Caribbean Region  

 

Project on Testing a 

Prototype Caribbean 

Regional Fund for 

Wastewater Management 

(CreW) 
 

Assessment of  Wastewater Management 
Technologies in the Wider Caribbean Region  

 

 

 

 

 

Submitted by: 

Elizabeth Emanuel 

c/o 

Sustainability Managers 
Promoting development with the environment in 

mind……securing a sustainable future 
[...]
b. Effluent concentrations for rapid-infiltration based on percolation through 4.5 m of 
unsaturated soil 

DISADVANTAGES 
Land treatment processes are limited by climate, the slope of the land, and soil 
conditions. Wastewater application may have to be reduced or even stopped during 
rainy periods. This would require adequate wastewater storage space during wet 
periods. Other disadvantages are that land requirements are very high and potential 
odour and vector problems can occur if inadequate pretreatment is employed. 

RESIDUALS GENERATED 
The residual associated with land treatment is vegetation growth and the solids 
generated from pretreatment processes. 

OPERATION & MAINTENANCE 
Overland flow and slow rate infiltration vegetation growth must be harvested regularly, 
while rapid infiltration vegetation is harvested periodically. Growth rate depends on the 
type of vegetation used and the volume and strength of wastewater. If there are no 



 126 

metals or other toxics in the wastewater, harvested vegetation can be fed to cattle and 
other farm animals. Pumps and distribution pipes need to be serviced and cleaned 
regularly. 

WCR INSTALLATIONS 
KCM has no knowledge of specific installations in the WCR. 

REFERENCES 
Braungart, M., 1997; Kruzic, A., 1994; Goldstein, N. 1981; U.S. E.P.A., 1980; U.S. E.P.A. 
1992; U.S. E.P.A. 1984. 



 127 

FILTRATION 
 

DESCRIPTION 
Filters consist of one or more beds of granular material 600 to 900 mm deep. Pre-
treated wastewater is applied to the beds and receives treatment as it passes through. 
The effluent is usually collected through an underdrain and discharged into the 
subsurface or to surface waters. Most of the treatment occurs through aerobic 
biological activity in the porous structure of the filter medium and through physical and 
chemical removal processes. The treatment process is very stable, reliable, and capable 
of producing a high-quality effluent that is low in BOD, suspended solids, and 
pathogens.  
 
There are two main types of filters.  One type includes backwash filters.  When the pore 
spaces in backwash filters are clogged, the filter can force clean water, usually upwards, 
through the media to clean it.  Backwash filters can backwash continuously, 
automatically, or intermittently.  They are used most often as a post-secondary, or 
polishing step in conventional, mechanised wastewater treatment facilities.  Backwash 
filters produce excellent effluent quality and are not very land intensive.  However, they 
are hi-tech, expensive, and are not discussed in the remainder of this fact sheet. 
 
The other type of filters are those that do not have backwashing mechanisms and are 
loaded at far lower rates than backwash filters.  When the top layer of these slow sand 
filters begin to clog, they are simply scraped off and replaced.  Buried sand filters are 
constructed below grade; the upstream ends of the underdrains extend above grade to 
help ventilate or aerate the wastewater. Open (or intermittent) sand filters are 
constructed at grade, with an exposed surface, which allows easy access for inspection 
and cleaning. Recirculating gravel filters are open filters that recycle 300 to 500 percent 
of the influent flow. The treated effluent is continuously mixed with the pre-treated 
influent and applied to the filter.  All of these filters nitrify well (convert ammonia into 
nitrates). Only recirculating filters can denitrify (convert nitrates to nitrogen gas).  
Nitrification increases the nitrate level in the effluent, which may be an issue if it is to be 
discharged near a drinking water source.  The remainder of this fact sheet only describes 
the recirculating, open, and buried sand filters. 

APPLICATIONS 
Sand filters are a reliable and proven method for treating wastewaters from septic tank 
effluents to secondary treatment effluents. They are most suitable for rural 
communities, small clusters of homes, individual residences, and businesses, where land 
is available. They are easy to operate and maintain by local labor, which makes them 
suitable for rural areas where skilled labour may not be readily available. 



 128 

DESIGN CRITERIA 

• Wastewater requires a minimum of primary treatment (e.g., 
sedimentation or a septic tank) before application to sand filters. The 
filter medium will clog quickly if the wastewater is not pre-treated 
adequately. 

• The medium should be 600 to 900 mm deep. 

• Smaller filter media provide better contaminant removal but require 
more frequent cleaning. 

• Hydraulic loading and medium size should meet the criteria in the 
following table. 

 

FILTER TREATMENT HYDRAULIC LOADING AND MEDIUM SIZE 

 Buried Open 
(Intermittent) 

Recirculating 

Hydraulic load per filter area 

(L/m2/day) 

<40 80 to 160 120 to 200 (forward 
flow) 

Medium diameter (mm) 1.0-1.5 0.75-1.25 1.5-3.0 

PERFORMANCE EFFICIENCY 
Typical values of pollutant concentrations in sand filter effluent are summarised in the 
table below. It is assumed that the wastewater has been pre-treated by at least a septic 
tank. 
 

TYPICAL FILTER EFFLUENT POLLUTANT CONCENTRATION (in mg/L) 

 Buried Open (Intermittent) Recirculating 

BOD 2-10 2-10 2-10 

Suspended Solids 2-10 2-10 2-10 

Ammonia nitrogen <10 <5 <5 

Nitrate nitrogen 25-35 25-35 <15 

DISADVANTAGES 
Passing wastewater through filters requires about 1 metre of hydraulic head. This may 
necessitate pumping for effluent disposal if the topography of the land is not suitable. 
Recirculating filters will require pumps in all circumstances. Other disadvantages are 
that open filters may produce undesirable odours, and that suitable filter media may 
not be available locally. If filter media are not available locally, other granular materials 
such as peat derivatives may be suitable. 



 129 

RESIDUALS GENERATED 
A small amount of biological matter is produced in the top region of the filter medium 
which needs to be raked and removed for disposal. 

OPERATION & MAINTENANCE 
Operation and maintenance requirements are low for  non backwashing sand filtration 
systems. Periodic cleaning (every 6 to 12 months) of the top layer of the filtration 
medium is required to prevent clogging. Regular maintenance of pumps and wastewater 
distribution equipment also is required. 

WCR INSTALLATIONS 
These systems are being studied and applied in parts of Florida, U.S.A. 

REFERENCES 
Bennani, A.C., 1996; Boutin, C., 1993; Check, G.G., 1994; Evans, B., 1993; Rich, L.G., 
1996; U.S. EPA, 1980; U.S. EPA, 1984; U.S. EPA, 1980; U.S. EPA, 1992; Yang, P.Y., 1994. 



 130 

PRELIMINARY TREATMENT 

 

DESCRIPTION 
Preliminary treatment comprises the first unit processes included in most mechanised 
treatment facilities and some non-mechanised facilities. The most widely used 
preliminary treatments are screening and grit removal.  
Influent wastewater usually flows through screens that remove floatable material and 
rags. The separation between bars can vary from 5 mm 50 mm. Where downstream 
treatment equipment problems are to be avoided, the bar spacing should not exceed 12 
mm. Grit removal, when provided, removes inert solids and sands that would damage 
pumps and other mechanical equipment in downstream processes. There are many 
different types of grit removal processes, but most include a small chamber through 
which wastewater flows, large enough to detain the flow so that heavy, inert solids 
settle to the bottom. 

APPLICATIONS 
All treatment processes, with the exception of septic tanks and household systems, 
require some sort of preliminary or screening process to remove large and floatable 
objects. For mechanically intensive wastewater treatment systems, screening and grit 
removal are strongly recommended. Grit removal is not necessary in most natural 
systems, but should be considered in highly mechanised wastewater treatment systems 
to prolong equipment life. The presence of a significant amount of grit in wastewater 
quickly wears down pumps and other mechanical equipment. 

DESIGN CRITERIA 

Screens 

• The bar spacing for screens may be from 5 mm to 50 mm, depending 
on the type of treatment processes downstream. The wider the 
spacing, the less material retained. 



 131 

• Typical screenings volumes are 0.037 to 0.22 m3 per 1,000 m3 of flow. 

• The approach channel to the bar screen should be sized so that the 
approach velocity is at least 30 to 60 cm per second for average flow 
conditions. 

Grit chamber 

• A conventional aerated grit chamber is sized to provide 2 to 5 minutes 
of wastewater detention time. Other types of grit removal tanks have 
different criteria. Vortex grit chambers are designed for overflow rates 
of approximately 66 m/hr at maximum daily flow. 

• The volume of grit generated varies with the type of sewage collection 
system used and its degree of inflow. Grit chambers typically generate 

from 0.0024 to 0.18 m3 per 1,000 m3 of flow. 

• Circular designs are used for vortex units; aerated grit chambers are 
rectangular. Headlosses across the units vary from negligible to 0.6 m. 

PERFORMANCE EFFICIENCY 
Screens reliably remove all items larger than the bar openings. Most grit chamber 
designs remove about 95 percent of inert particles larger than 0.21 mm. Some modern 
designs can remove inert particles even smaller than 0.21 mm. 

DISADVANTAGES 
Screening and grit removal increase capital and operation and maintenance costs. In 
most cases though, grit removal is less expensive than the additional maintenance cost 
for downstream systems that would be incurred if grit and screenings removal is not 
provided. 

RESIDUALS GENERATED 
Screenings and grit are collected in these processes. After being washed, drained, and 
compacted, the residuals are usually disposed in landfills. Typical volumes of residuals 
are described above in the section on design criteria. 

OPERATION & MAINTENANCE 
Basic operational requirements for preliminary treatment are residuals removal, 
washing, and compaction (dewatering). Screenings and grit can be removed 
mechanically or manually. Grit can be removed manually by shovelling, but this requires 
a redundant grit chamber so that each chamber can be isolated and drained for 
shovelling. Usually, grit is removed from the tank bottom with mechanical buckets, 
inclined screw conveyors, or grit pumps. Grit pumps must be very durable because they 
pump very abrasive material. For aerated grit chambers, blower operation and 
maintenance add further costs. 



 132 

WCR INSTALLATIONS 
Screens are used for all types of treatment facilities in the WCR. Grit chambers are used 
in some larger, conventional treatment facilities. The treatment plant in San Fernando in 
Trinidad has a grit chamber, as do the Dos Cerritos and Mariposa plants in Venezuela. 

REFERENCES 
Millette, E.M. 1992; Sweeney, V. 1996; U.S. EPA 1992; Water Environment Federation & 
American Society of Civil Engineers 1992. 



 133 

PRIMARY TREATMENT 

 

DESCRIPTION 
Primary sedimentation tanks are the most common form of primary treatment. Always 
placed after a screening or grit removal process, a primary sedimentation tank settles 
suspended solids from the wastewater flow. As the wastewater flows into a 
sedimentation tank, the liquid flows very slowly, and the inert and organic solids settle 
to the bottom. The process theory is the same as for a grit chamber, except that the 
overflow rate is lower, allowing some of the organic solids, which are less dense than 
grit, to settle out. The solids that settle on the bottom are scraped to a central point and 
then drawn out by a sludge pump. Wastewater scum, which is primarily oil and grease, 
is less dense than the wastewater and floats to the surface. Like the sludge, the scum is 
also collected by a mechanical arm and periodically drawn off.  
Dissolved air flotation (DAF) is another type of primary treatment process commonly 
used for industrial wastewater. A DAF process removes oil and grease in less space than 
by primary sedimentation. Wastewater and air are pressurised to 3 to 5 atmospheres 
and released in a tank open to the atmosphere. This releases small bubbles from the 
solution, which float to the top. The bubbles become enmeshed in the light solids and 
oils and bring them to the surface. A skimmer then collects solids on the water surface, 
and the clarified liquid continues to downstream processes. Other types of oil-water 
separating processes are also widely used in the petroleum industry. 

APPLICATIONS 
Primary treatment processes often precede secondary, or biological, treatment 
processes in conventional secondary wastewater treatment facilities. The main purpose 
of primary treatment is to reduce the loading of BOD and suspended solids to processes 
downstream. Reducing this load reduces aeration costs for activated sludge plants and 
the volume of waste-activated sludge generated from secondary treatment. Some 
treatment facilities can do without primary sedimentation tanks. At such facilities, solids 
are removed in the downstream processes.  



 134 

Sedimentation tanks are used as a primary treatment process for most large, 
conventional domestic sewage treatment facilities and some industrial applications. DAF 
is used mostly for industrial sewage that contains oil, grease, and other easily floatable 
solids. Oil refineries, meat packing factories, and dairy processing plants commonly use 
DAF for primary treatment. 

DESIGN CRITERIA 

Sedimentation tank 

• A surface overflow rate (flow/tank surface area) of 0.8 to 1.5 m/hr for 
the average design flow is an accepted value in the U.S. 

• Sedimentation tanks should be 2 to 5 metres deep. 

• Both rectangular and circular tanks are widely used. 

Dissolved Air Flotation 

• A hydraulic detention time of 20 to 30 minutes is adequate for solids 
separation. 

• Other important design criteria are pressure, recycle ratio, and influent 
solids concentration and characteristics. 

PERFORMANCE EFFICIENCY 
A conventional sedimentation tank removes 25 to 40 percent of influent BOD, 40 to 70 
percent of total suspended solids, and about 50 percent of the bacterial load. DAF 
devices can produce an effluent with as little oil as 1 to 20 mg/L. 

DISADVANTAGES 
DAF treatment processes have more complex operation and energy requirements than 
plain sedimentation tanks. DAF processes are usually chosen when sedimentation tanks 
do not provide adequate removal of light solids and oils. For primary sedimentation 
tanks, the sludge (which is high in organics) should be withdrawn rapidly before 
denitrification processes generate gaseous nitrogen, which can resuspend some of the 
solids. 

RESIDUALS GENERATED 
Solids, scums, and oils are the main residuals collected in primary treatment. The 
volume generated depends on the volume of wastewater flow, the composition of the 
wastewater, and the effectiveness of the treatment. For a medium-strength 
wastewater, the amount of sludge generated in a primary sedimentation tank is about 

0.10 to 0.17 kg/m3 of wastewater. 

OPERATION & MAINTENANCE 
Although primary treatment mechanical processes are relatively simple, routine 
maintenance is necessary. For conventional sedimentation tanks, the majority of the 



 135 

maintenance is upkeep of pumps, sludge scrapers, scum collectors, and motors. DAF 
processes require a more intensive maintenance plan for the pressurised pumps, 
pressure relief valves, and collector systems. 

WCR INSTALLATIONS 
Sedimentation tanks are used at most conventional, mechanised treatment systems. 
DAF systems are used mostly in oil refinery and petrochemical waste facilities. 

REFERENCES 
Bryant, J.S. 1991; Eckenfelder, W.W. 1989; Engelder, C.L. 1993; Millette, E.M. 1992; 
Rhee, C.H. 1988; Sweeney, V. 1996; Water and Environment Federation & American 
Society of Civil Engineers 1992. 



 136 

SECONDARY TREATMENT 
 

DESCRIPTION 
In secondary treatment processes, aerobic, anoxic, and anaerobic bacteria feed on 
organic material in the wastewater, transforming the BOD in the sewage to bacterial 